
20 UT-26202 Page 1 of 18
Carburetor & Muffler

www.mymowerparts.com

For Green Machine Parts Call 606-678-9623 or 606-561-4983



20 UT-26202 Page 2 of 18
Carburetor & Muffler

Ref # Part Number Qty DescriptionS/P/F
1 A06374 MUFFLER ASSY.1 /P
2 93991A SCREEN, SPARK ARRESTOR1 S
3 93460 SCREW, SEMS (10-24 x 1 7/8")  (Torque 

Specs: 50-60 In/Lbs, 5.7-6.9 Nm)
1 /P

4 00167 SCREW, SELF TAPPING (#8 x 1.65")  
(Torque Specs: 35-45 In/Lbs, 4.0-5.2 Nm)

2 /P

5 DG02500 FILTER, AIR1
6 69148 CUP, FILTER1
7 UP00750 CARBURETOR ASSY.1 /P
8 02488 GASKET, CARBURETOR1 S
9 82537 SCREW, SELF TAPPING (10-24 x 7/8")  

(Torque Specs: 65-75 In/Lbs, 7.5-8.6 Nm)
2 /P

10 A02153 HEAT DAM & REED1 /P
11 02453 GASKET, HEAT DAM1 /P
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Clutch
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Clutch

Ref # Part Number Qty DescriptionS/P/F
1 81229A NUT, (5/16 -24)  (Torque Specs: 100-150 

In/Lbs, 11.5-17.3 Nm)
1 /P

2 95299 WASHER, THRUST1 /P
3 A95653E SPROCKET & DRUM1 /P
4 70277 BEARING1 S
5 03961 SPRING, CLUTCH3
6 79221A SPIDER, CLUTCH1 S
7 79222A SHOE, CLUTCH3
8 692542 PIN, ADJUSTING1 /P
9 A00440 SCREW & E-RING KIT1 /P
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Engine Housing

Ref # Part Number Qty DescriptionS/P/F
1 810652 NUT, GUIDE BAR  (Torque Specs: Hand 

Tight)
1 S

2 69309A WASHER, FLAT1 /P
3 04440 PLATE, GUIDE BAR1
4 82538 SCREW, PAN HEAD (10-24 x 3/4")  (Torque 

Specs: 55-65 In/Lbs, 6.4-7.5 Nm)
4 /P

5 02497 SWITCH, ROCKER1 S/P
6 A075511 HOUSING ASSY. ENGINE1
7 82312 SCREW, PAN HEAD (#10 x 5/8")  (Torque 

Specs: 15-20 In/Lbs, 1.7-2.3 Nm)
1 /P

8 69872A COVER, HANDLE1
9 69874D TRIGGER1 /P

10 00138 ROD, THROTTLE1
11 A70796C HAND GUARD ASSY.1 S
12 95714 SCREW, SHOULDER (#10 x .560)  (Torque 

Specs: 40-50 In/Lbs, 4.6-5.7 Nm)
1 S

13 95694 WASHER, CURVED SPRING1
14 96102 WASHER, FLAT1
15 02661 DECAL, HAND GUARD1
16 69263 COVER, AIR FILTER1
17 A02482 LEAD, WIRE1 S
18 A02484 LEAD, WIRE1
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Engine Internal
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Engine Internal

Ref # Part Number Qty DescriptionS/P/F
1 02639 SAW DUST SHIELD1 /P
2 93932 SCREW, SELFTAPPING (#6 x 5/16")  

(Torque Specs: 18-24 In/Lbs, 2.0-2.8 Nm)
1

?3 A001321A SHORT BLOCK1 /P
UP00068 SHORT BLOCK  After S/N GR00100011 S

4 A04330 PISTON & PIN ASSY.1 /P
5 024855 CYLINDER1 /P

UP00069 CYLINDER  After S/N GR00100011 S
6 93165 RING, PISTON1
7 07025 SEAL, SHAFT2 S
8 12530 BEARING, NEEDLE2
9 82567 SCREW,TORX PAN HEAD (10-24 x 1-1/8")  

(Torque Specs: 65-75 In/Lbs, 7.5-8.6 Nm)
4

10 69195 BOLT, GUIDE BAR1 /P
11 07510 VALVE, CHECK1
12 A04602 CRANKSHAFT, ROD & BEARING1 /P
13 07025 SPACER2 S
14 03962 WASHER, THRUST2
15 69250 KEY, WOODRUFF1 /P
16 7031032 TUBING, RUBBER OIL LINE (8")1 S
17 02035 BEARING, WRIST PIN1 /P
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Ignition
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Ignition

Ref # Part Number Qty DescriptionS/P/F
1 94711CS MODULE, IGNITION1 /P
2 A33055 TERMINAL1 /P
3 DG96169 SPARK PLUG  (Torque Specs: 120-180 

In/Lbs, 13.8-20.7 Nm)
1

4 A02482 LEAD, DOUBLE FLAG1 S
5 02497 SWITCH, ROCKER1 S/P
6 A02484 LEAD, RING TERMINAL1
7 82540 SCREW, TAPTITE (8-32 x 1")  (Torque 

Specs: 30-40 In/Lbs, 3.4-4.6 Nm)
2 /P

8 81229A NUT, (5/16 x 24)  (Torque Specs: 100-150 
In/Lbs, 11.5-17.3 Nm)

1 /P

9 95299 WASHER, THRUST1 /P
10 A04158S ROTOR ASSY.1 S
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Model 20 Saw Accessories
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Model 20 Saw Accessories

Ref # Part Number Qty DescriptionS/P/F
G07830 EXACT MIX 2-CYCLE OIL1
G07832 BAR & CHAIN OIL1 S/P
DG07828 SAFETY GOGGLES1
DG07829 EAR PLUGS1
DG07823 12" GUIDE BAR1
DG07824 14" GUIDE BAR1
DG07825 16" GUIDE BAR1
H1N7248AQ 12" SAW CHAIN1
H1N7253AQ 14" SAW CHAIN1
H1N7259AQ 16" SAW CHAIN1
A70776B SAFE T-TIP REPLACEMENT1 /P
A70239E KIT REPAIR SPROCKET NOSE BAR1
DA52713C METAL GREASE GUN FOR SPROCKET1 /P
DG07835 5/32" FILE & GUIDE1
D92609B FILE, FLAT 6"1 S
00526 WOODEN FILE HANDLE1
DG07833 5/32 SHARPENING KIT1
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Model 20 Special Tools
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Model 20 Special Tools

Ref # Part Number Qty DescriptionS/P/F
JA313164 IGNITION TESTER1
22486 AIR GAP SHIM .015"1
A24747A PULLER, MAGNETO ROTOR1
D24814B WRENCH, COMBINATION1
2498201 T-25 TORX DRIVE BIT1
1856601 T-27 TORX DRIVE BIT1 /P
PS24823 SILASTIC CRANKCASE SEALER1 /P
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Ref # Part Number Qty DescriptionS/P/F
1 A0676212 RECOIL STARTER ASSY.1
2 82563 SCREW, SELF TAPPING (10-24 x 3/4")  

(Torque Specs: 30-50 In/Lbs, 3.4-5.8 Nm)
5 /P

3 02264 GRIP, STARTER1 S
4 A97908 SPRING, REWIND1 /P
5 9789901 ROPE, STARTER1 /P
6 97768B PULLEY, STARTER1 S
7 94062 WASHER, RETINING1 /P
8 A07633 HANDLE ASSY.1
9 94065 SCREW, PAN HEAD (10-26 x 3/4")  Torque 

Specs 15-20 In/Lbs, 1.7-2.3 Nm
2
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Tanks
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Tanks

Ref # Part Number Qty DescriptionS/P/F
1 A06372 FUEL TANK1 /P
2 7031028 TUBING, RUBBER (7")1 S
3 DG97359 CAP, FUEL1
4 98819 VALVE, DUCK BILL1 /P
5 49422 FILTER, FUEL1 S
6 A07552 OIL TANK1 /P
7 7031032 TUBING, RUBBER (8")1 S
8 7031010 TUBING, RUBBER (2 1/2")1 S
9 A97359A CAP, OIL1 S

10 98819 VALVE, DUCK BILL1 /P
11 A07507 FITTING, VENT1
12 A68593 FILTER, OIL1

7031020 7031020 TUBING 3-3/4"1 S
7031032 7031032 TUBING 2-3/4"1 S
7031028 7031028 TUBING 5-1/2"1 S
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